

PART	XRAY T1FK'05 - SPARE PARTS LIST 05.01	ORDER	COMMENTS
	XRAY MODEL RACING CARS, PO BOX 103, 911 50 TRENČÍN, SLOVAKIA		
	TEL: +421-905-402724		
	www.teamxray.com e-mail: support@teamxray.com		
301112	6-CELL CHASSIS T1FK'05 - CNC MACHINED		
301164	UPPER DECK T1FK'05 - CNC MACHINED		
301200	COMPOSITE BUMPER		
301217	COMPOSITE UPPER HOLDER FOR BUMPER		
301220	FOAM BUMPER		
301230	COMPOSITE BUMPER REAR		
301320	FRONT BODY MOUNT SET		
301330	REAR BODY MOUNT SET		
302002	ALU SUSP. ADJUSTABLE BULKHEADS T1FK'05 (4)		
302032	ALU NUT FOR SUSP. PIVOT PIN (2)		
302040	LOWER SUSPENSION HOLDER (SET 2+1+1)		
302070	ECCENTRIC NYLON HUB FOR BULKHEAD + COVERS (4+2)		
302074	ECCENTRIC NYLON HUB FOR REAR BULKHEAD (2+2)		
302080	CASTER CLIPS SET 4+3+2+1 MM (2)		
302096	SHOCK TOWER FRONT - FACTORY KIT		
302159	SHORT SUSPENSION ARM - FRONT LOWER - C-HUB		
302250	COMPOSITE STEERING BLOCK RIGHT FOR C-HUB SUSP		
302260	COMPOSITE STEERING BLOCK LEFT FOR C-HUB SUSP		
302282	COMPOSITE C-HUB FRONT BLOCK, RIGHT - MEDIUM - 3° DEG.		
302284	COMPOSITE C-HUB FRONT BLOCK, LEFT - MEDIUM - 3° DEG.		
302290	C-HUB BUSHING (4)		
302502	SERVO SAVER T1FK'05		
302551	SERVO SAVER PLASTIC COVER - ECCENTRIC (2)		
302580	COMPOSITE SERVO HORN - KO, JR, AIRTRONICS, MULTIPLEX		
302582	COMPOSITE SERVO HORN - FUTABA, ROBE		
302611	ADJ. TURNBUCKLE M3 L/R 35 MM - SPRING STEEL (2)		
302615	ADJ. TURNBUCKLE M3 L/R 30 MM - SPRING STEEL (2)		
302630	ADJ. TURNBUCKLE M3 L/R 20 MM - SPRING STEEL (2)		
302662	BALL JOINT 5 MM - OPEN (6)		
303031	ROLL CENTER ALU HOLDER - SET (2)		
303050	CENTRAL MOTOR MOUNT		
303093	SHOCK TOWER REAR - FACTORY KIT		
303159	SHORT SUSPENSION ARM - REAR LOWER - C-HUB		
303220	BALL JOINT 5.8 MM (4)		
303240	BALL UNIVERSAL 5.8 MM HEX (4+4)		
303350	COMPOSITE UPRIGHT REAR FOR C-HUB SUSPENSION		
305002	BALL DIFF. WITH LABYRINTH COVERS™ - (FACTORY KIT)		
305040	SCREW FOR EXTERNAL DIFF ADJUSTMENT - SPRING STEEL		
305050	DIFF PULLEY 34T WITH LABYRINTH DUST COVERS		
305082	DIFF WASHER 17 x 23 x 1 (2)		
305102	XRAY MULTI-DIFF T1FK'05 (non-US kits only)		
305131	INNER DRIVESHAFT ADAPTER - SPRING STEEL (2)		
305150	TIMING BELT PULLEY 34T FOR FRONT ONE-WAY DIFF.		
30 5230	DRIVE SHAFT COUPLING - SPRING STEEL (2)		
30 5240	DRIVE SHAFT REPLACEMENT PLASTIC CAP 3 MM (4)		
30 5311	WHEEL AXLE - 22 MM - INTEGR. HEX HUB - (FACTORY KIT) (2)		
30 5321	DRIVE SHAFT - 51 MM - SPRING STEEL - (FACTORY KIT) (2)		
30 5431	HIGH-PERFORMANCE KEVLAR DRIVE BELT FRONT 3 x 507 MM		
30 5442	HIGH-PERFORMANCE KEVLAR DRIVE BELT REAR 3 x 180 MM		
305516	ALU SOLID LAYSHAFT T1FK'05		
305575	FIXED PULLEY 20T (2)		
305784	SPUR GEAR 84T / 48		
306131	SET OF BATTERY BACKSTOPS T1FK'05		
306200	ALU SERVO MOUNT (2)		
306300	ANTENNA MOUNT		

306310		ANTENNA TUBE (2)		
306400		COMPOSITE TRANSPORDER MOUNT		
306510		ALU TOP DECK MOUNT (2)		
307214		FRONT WISHBONE PIVOT PIN LOWER - SPRING STEEL (2)		
307220		FRONT PIVOT PIN FOR C-HUB (2)		
307312		REAR WISHBONE PIVOT PIN LOWER - C-HUB T1FK'05 (2)		
307320		REAR PIVOT PIN FOR C-HUB - SPRING STEEL (2)		
30 7454		PIVOT BALL 5.0 MM DOUBLE BEVEL SHOULDERS (10)		
30 8035		COMPOSITE PISTONS - ADJUSTABLE + NON-ADJUSTABLE (SET 2+6)		
30 8040		SHOCK ADJ. NUT ALU + O-RING (4)		
30 8070		O-RING / SHIM (4+4)		
30 8071		O-RING 5x1 (4)		
30 8072		O-RING 12.1x1.6 (4)		
30 8080		SHOCKABSORBER MEMBRANES (4)		
30 8300		XRAY SHOCK ABSORBER-SET 4-STEP (2)		
30 8310		COMPOSITE FRAME SHOCK PARTS 4-STEP		
30 8350		SHOCK CAP-NUT ALU (2)		
30 8360		HARDENED PISTON RODS FOR KEYED PISTONS (2)		
30 9054		HIGH-SPEED BALL-BEARING 10 x 15 x 4 BLUE COVERED (2)		
30 9300		MOUNTING HARDWARE - SET		
30 9310		WHEELS MOUNTING HARDWARE (4+4)		
30 9319		UNIVERSAL SET OF PLASTIC SHIMS		
30 9320		HEX SCREW SET FOR T1 (30)		
30 9400		BODY CLIP (8)		
30 9500		SILICONE GREASE 00		
30 9530		SILICONE OIL 30W		
901304		HEX SCREW SB M 3 x 4 (10)		
901305		HEX SCREW SB M 3 x 5 (10)		
901308		HEX SCREW SB M 3 x 8 (10)		
901408		HEX SCREW SB M 4 x 8 (10)		
902305		HEX SCREW SH M 3 x 5 (10)		
902306		HEX SCREW SH M 3 x 6 (10)		
902308		HEX SCREW SH M 3 x 8 (10)		
902310		HEX SCREW SH M 3 x 10 (10)		
902312		HEX SCREW SH M 3 x 12 (10)		
902408		HEX SCREW SH M 4 x 8 (10)		
904306		HEX SCREW SFH M 3 x 6 - SILVER (10)		
904308		HEX SCREW SFH M 3 x 8 - SILVER (10)		
904310		HEX SCREW SFH M 3 x 10 - SILVER (10)		
930120		CARBIDE BALL 2.4MM (12)		
930138		CARBIDE BALL-BEARING AXIAL F3-8 3x8x3.5		
930407		BALL-BEARING MR74ZZ 4x7x2.5 (2)		
930508		BALL-BEARING MR85ZZ 5x8x2.5 (2)		
940509		HIGH-SPEED BALL-BEARING 5x9x3 RUBBER SEALED (2)		
940610		HIGH-SPEED BALL-BEARING 6x10x3 RUBBER SEALED (2)		
941015		HIGH-SPEED BALL-BEARING 10x15x4 RUBBER SEALED (2)		
960030		NUT M3 (10)		
961032		WASHER S 3.2 (10)		
963030		CONE WASHER ST 3x8x0.5 (10)		
963041		CONE WASHER ST 4x12 (10)		
965019		E-CLIP 1.9 (10)		
965023		E-CLIP 2.3 (10)		
965040		E-CLIP 4 (10)		
965050		E-CLIP 5 (10)		
966080		CH-CLIP 8 (10)		
967100		O-CLIP 10 (10)		
970050		O-RING 5x1 (10)		
970100		O-RING 10 x 1.5 (10)		
970121		O-RING 12.1x1.6 (10)		
971031		SILICONE O-RING 3.1x1.6 (10)		
981210		PIN 2x10 (10)		
981212		PIN 2x12 (10)		